
   

CITY OF FORTUNA 
SEWER SYSTEM MANAGEMENT PLAN  

 
 

Prepared for: 
 

City of Fortuna 
180 Dinsmore Drive 

Fortuna, California 95540 
 

 
 
 

August 2023 
 
 

Prepared by: 
Orrin Plocher and Stan Thiesen 

of 
 
 
 
 
 
 
 
 

78 Sunny Brae Center 
Arcata, California 95521 
Phone (707) 839-0091 

Freshwater Environmental Services 

DRAFT



   
  

2023 Sewer System Management Plan i August 2023 

City Fortuna, California   Freshwater Environmental Services 

 

TABLE OF CONTENTS  

LIST OF APPENDICES ....................................................................................... iii 

INTRODUCTION .................................................................................................. 1 

ELEMENT 1: GOALS ............................................................................................ 4 

1.1 Regulatory Requirements for the Goals Element ........................................ 4 

1.2 SSMP Goals ................................................................................................ 4 

ELEMENT 2: ORGANIZATION ............................................................................. 5 

2.1 Regulatory Requirements for the Organization Element ............................. 5 

2.2 Organization ................................................................................................ 5 

ELEMENT 3: LEGAL AUTHORITY ....................................................................... 9 

3.1 Regulatory Requirements for the Legal Authority Element .......................... 9 

3.2 City of Fortuna’s Legal Authority ................................................................. 9 

ELEMENT 4: OPERATION AND MAINTENANCE PROGRAM .......................... 12 

4.1 Regulatory Requirements for the Operations and Maintenance Program 

Element ........................................................................................................... 12 

4.2 Maps ......................................................................................................... 12 

4.3 Preventive Operations and Maintenance Program .................................... 12 

4.4 Training ..................................................................................................... 14 

4.5 Contingency Equipment and Replacement Parts Inventory ...................... 15 

ELEMENT 5: DESIGN AND PERFORMANCE PROVISIONS ............................ 17 

5.1 Regulatory Requirements for the Design and Performance Provisions ..... 17 

5.2 Standards for Installation, Rehabilitation and Repair................................. 17 

ELEMENT 6: SPILL EMERGENCY RESPONSE PLAN ..................................... 18 

6.1 Regulatory Requirements for the Spill Emergency Response Plan........... 18 

ELEMENT 7: SEWER PIPELINE BLOCKAGE CONTROL PROGRAM ............. 20 

7.1 Regulatory Requirements for the Sewer Pipeline Blockage Control 

Program .......................................................................................................... 20 

7.2 Public Education and Outreach Program .................................................. 20 

DRAFT



   
  

2023 Sewer System Management Plan ii August 2023 

City Fortuna, California   Freshwater Environmental Services 

 

7.3 Disposal of FOG ........................................................................................ 21 

7.4 Legal Authority for FOG Program .............................................................. 21 

7.5 Requirements to Install Grease Removal Devices .................................... 21 

7.6 Authority to Inspect Grease Producing Facilities ....................................... 21 

7.7 Identification of Grease Problem Areas and Sewer Cleaning .................... 22 

7.8 FOG Source Control .................................................................................. 22 

ELEMENT 8: SYSTEM EVALUATION, CAPACITY ASSURANCE, AND 
CAPITAL IMPROVEMENTS ............................................................................... 23 

8.1 Regulatory Requirements for the System Evaluation, Capacity Assurance, 

and Capital Improvements .............................................................................. 23 

8.2 System Evaluation and Condition Assessment ......................................... 23 

8.3 Capacity Assessment and Design Criteria ................................................ 24 

8.4 Prioritization of Corrective Actions............................................................. 24 

8.4 Capital Improvement Plan ......................................................................... 24 

ELEMENT 9: MONITORING, MEASUREMENTS, AND PROGRAM 
MODIFICATIONS ............................................................................................... 25 

9.1 Regulatory Requirements for the Monitoring, Measurements, and Program 

Modifications ................................................................................................... 25 

9.2 Monitoring Information ............................................................................... 25 

9.3 Performance Measures ............................................................................. 25 

9.4 Performance Monitoring and Program Changes ....................................... 26 

ELEMENT 10: INTERNAL AUDITS .................................................................... 27 

10.1 Regulatory Requirements for the SSMP Program Audits ........................ 27 

10.2 SSMP Audits Discussion ......................................................................... 27 

ELEMENT 11: COMMUNICATION PLAN ........................................................... 28 

11.1 Regulatory Requirements for the Communication Plan ........................... 28 

11.2 Communication Plan ............................................................................... 28 

DRAFT



2023 Sewer System Management Plan iii August 2023 

City Fortuna, California  Freshwater Environmental Services 

LIST OF APPENDICES 

APPENDIX A STATEWIDE SANITARY SEWER SYSTEMS GENERAL 
ORDER 2022-0103-DWQ 

APPENDIX B FORTUNA MUNICIPAL CODE  

APPENDIX C SSMP AUDIT REPORT, NOVEMBER 2017 

APPENDIX D SANITARY SEWER MAPS 

APPENDIX E EXAMPLE HOT SPOT CLEANING LIST 

APPENDIX F SPILL EMERGENCY RESPONSE PLAN 

APPENDIX G FOG CONTROL POLICY (2010) 

APPENDIX H SEWER SECTION OF CAPITAL IMPROVEMENT PLAN 

DRAFT



   
  

2023 Sewer System Management Plan 1 August 2023 

City Fortuna, California   Freshwater Environmental Services 

 

INTRODUCTION 

This Sewer System Management Plan (SSMP) has been prepared in compliance with 
requirements of the State Water Resources Control Board (SWRCB) pursuant to 
Statewide Sanitary Sewer Systems General Order 2022-0103-DWQ included in 
Appendix A.  The Waste Discharge Requirements (WDR) requires development and 
implementation of a written SSMP and defines eleven mandatory SSMP elements.  
The WDR also defines associated monitoring, record keeping, reporting, and public 
notification requirements. 
 
The City of Fortuna developed an initial SSMP dated April 2011 and has completed 
the following audits and updates: 
 

Development History 

Original SSMP 2011 

SSMP Audit (Attached Appendix C) 2017 

SSMP Update 2018 

SSMP Update (this document) 2023 

.   
This SSMP (2023) is an update of the initial SSMP and has incorporated the results of 
the SSMP Audit and the new requirements of General Order 2022-0103-DWQ.  The 
schedule for future audits and updates is included below: 
 

Schedule 

SSMP Audit 2026 

SSMP Audit 2029 

SSMP Update 2029 

 
This SSMP is intended to be a living document and should be updated as needed to 
reflect changes to the SSMP elements.  The intent of this SSMP is to meet the 
requirements of the General Order 2022-0103-DWQ.  This document presents eleven 
elements in the order presented in the WDR: 

1 .  Goals; 
2 .  Organization; 
3 .  Legal Authority; 
4 .  Operation and Maintenance Program; 
5 .  Design and Performance Provisions; 
6 .  Overflow Emergency Response Plan; 
7 .  Sewer Pipe Blockage Control Program; 
8 .  System Evaluation, Capacity Assurance Plan and Capital Improvements; 
9. Monitoring, Measurement, and Program Modifications; 
10. Internal Audits; and 
11. Communication Program. 

 
Sewer System Asset Overview 
As contained in the City of Fortuna NPDES permit, ORDER No. R1-2017-0005, the 
City owns, operates, and maintains a municipal wastewater treatment plant and 
associated collection system and disposal facilities.  The Facility is located in Humboldt 
County and serves approximately 12,000 residential, commercial, and institutional 

DRAFT



   
  

2023 Sewer System Management Plan 2 August 2023 

City Fortuna, California   Freshwater Environmental Services 

 

users in the City of Fortuna.  The City also has an agreement with Palmer Creek CSD 
to provide sewer service for the District. 
 
Fortuna is located in Humboldt County California and serves a population of 
12,516.   The boundary of the service area is shown in the Figure below.  The sewer 
collection system is 52.4 total miles in length, consisting of 50 miles of gravity mainline, 
2.4 miles of pressurized mainline, and 9 lift stations, and 1 siphon.  There are no known 
structures diverting stormwater to the sewer system.  Fortuna’s sewer system consists 

of 90% residential, 10% commercial, and 0% industrial. 
 
Fortuna utilizes Excel spreadsheets on an internal, shared City drive for data 
management system.  The current wastewater treatment system consists of flow 
equalization, screening, grit removal, influent pumping, primary sedimentation, 
activated sludge processes, secondary sedimentation, chlorination, de-chlorination, 
and pH adjustment as well as anaerobic biosolids digestion, dewatering and 
composting.  The Facility is currently designed to treat an average dry-weather flow 
(ADWF) of 1.5 million gallons per day (mgd) and reports an influent peak wet weather 
flow (PWWF) capacity of 6.0 mgd.  Peak influent flows over 3-4 mgd are diverted to 
equalization ponds and returned for treatment during low flow periods.     
 
From October 1 through May 14 each year, wastewater may be discharged through 
Discharge Point 001 to Strong's Creek, a water of the United States, and a tributary to 
the Eel River within the Ferndale hydrologic subarea.  During the summer months 
(May 15 through September 30), treated wastewater is discharged to two percolation 
ponds adjacent to the Eel River at Discharge Point 003.   
 
The solids handling facilities are designed to accommodate a capacity of 1.9 mgd. 
Biosolids generated during the treatment process are thickened, anaerobically 
digested and dewatered using a belt filter press.  The biosolids are composted to Class 
A Exceptional Quality requirements.  The dewatered biosolids are currently stored 
onsite and disposed of in accordance with Title 14 and EPA 503 requirements.  
Disposal activities are conducted in accordance with the City’s Biosolids Management 
Plan and Waiver of Waste Discharge Requirements. 
 
In Fortuna, the upper lateral is the responsibility of the private entities (dischargers) 
and the lower lateral is the responsibility of the City.  The “upper lateral” is considered 
the section of pipe from the clean-out to the house.  The “lower lateral” is considered 
the piping from the clean-out to the sewer. 

 
The City of Fortuna maintains and updates a set of sanitary sewer system maps 
utilizing Computer Assisted Drafting (CAD) software. The sanitary sewer system maps 
are updated with new and rehabilitated facilities by City of Fortuna Public Works staff 
on an as-needed basis. The City has digital storm drainage system maps that are 
contained in the City of Fortuna 2005 Storm Drainage Master Plan, and maintains a 
set of storm drainage system maps utilizing Computer Assisted Drafting (CAD) 
software. Copies of sanitary sewer maps and storm drainage maps are provided in 
Appendix D. Electronic copies of the maps are maintained at the wastewater office 
and are available to State and Regional Water Board staff upon request.   
 

DRAFT



   
  

2023 Sewer System Management Plan 3 August 2023 

City Fortuna, California   Freshwater Environmental Services 

 

  

DRAFT



   
  

2023 Sewer System Management Plan 4 August 2023 

City Fortuna, California   Freshwater Environmental Services 

 

ELEMENT 1: GOALS 
 
The intent of this section is to identify the goals that the City has established for its 
SSMP.  These goals are intended to provide focus for City staff to continue 
proactive management of its wastewater collection system. 

1.1 Regulatory Requirements for the Goals Element 

The WDR states that the SSMP goal is to provide a plan and schedule to:  

(1) properly manage, operate, and maintain all parts of the City’s sanitary sewer 
system(s);  

(2) reduce and prevent spills; and  

(3) contain and mitigate spills that do occur. 

1.2 SSMP Goals 

The goals of the City of Fortuna’s SSMP include: 

• Maintaining or improving the condition of the collection system infrastructure 
in order to provide reliable services now and into the future; 

• Cost-effectively minimizing infiltration/inflow (I/I) and provide adequate sewer 
capacity to accommodate design storm flows; 

• Minimizing the number and impact of sanitary sewer overflows (SSOs) that 
occur; 

• Preventing unnecessary damage to public and private property; 

• Working cooperatively with local, state, and federal agencies to investigate the 
causes of, minimize, and mitigate the impacts of SSOs; 

• Meeting all applicable regulatory notification and reporting requirements; 

• Being available and responsive to the needs of the public to prevent and 
restore interruptions in service, and to minimize public health and property 
impacts related to SSOs; 

• Implementing regular, proactive maintenance of the system to remove and 
control roots, debris, and fats, oils and grease (FOG) that may cause SSOs; 

• Prioritizing renewal and replacement of wastewater collection system 
facilities to maximize their useful life and optimize capital expenditures; and 

• Maintaining the SSMP, which will serve as a reference for the City’s sanitary 
sewer system management practices. 

DRAFT



   
  

2023 Sewer System Management Plan 5 August 2023 

City Fortuna, California   Freshwater Environmental Services 

 

ELEMENT 2: ORGANIZATION 
 
The intent of this section of the SSMP is to identify the City staff members responsible for 
implementing this SSMP, responding to SSO events, and meeting the SSO reporting 
requirements. This section also includes the designation of the Legally Responsible 
Official (LRO) or authorized representative to meet SWRCB requirements for completing 
and certifying spill reports. 

2.1 Regulatory Requirements for the Organization Element 

The WDR requires that the Organization element of the SSMP provide the following: 

• The name of the responsible or authorized representative; 

• The names and telephone numbers for management, administrative, and 
maintenance positions responsible for implementing specific measures in the 
SSMP program.   

• Include lines of authority as shown in an organization chart or similar 
document with a narrative explanation; and 

• The chain of communication for reporting SSOs, from receipt of a complaint 
or other information, including the person responsible for reporting SSOs to 
the State and Regional Water Boards and other agencies if applicable. 

2.2 Organization 

The City of Fortuna owns and operates a wastewater system. The City provides 
conveyance and treatment, under contractual agreements with Palmer Creek CSD but 
does not fund, operate, or have control over the Palmer Creek CSD collection system.  
The City is governed by a City Council, which is comprised of five Council Members, who 
approve the necessary funding for all City departments.  The Department of Public Works 